(. LOMBARDIN Erup: 1o

A KOHLER. COMPAN'E ngine: 7LD 665 Drawing: E

CRANKCASE/GEAR COVER/MOUNTS/BREATHER

POS. |CODE DESCRIPTION Qty
1 6700.012 plate 1
2 B3240.164 nut M 8 2
3 4670.058 copper gasket diam. 8,2X12X1,5 2
4 6780.025 stud M 8 X 45 (57) 2
5 9050.050 breather cap 1
6 9580.047 breather tube 1
7 4580.046 gasket 1
8 6850.080 cylinder stud 4
9 9730.032 screw M 8 X 45 2

10 4431.037 gasket 1
11 4601.012 gasket 0,25 1
12 $075.006 pin 1
13 4560.016 gasket 1
14 4580.169 gasket 0,40 1
14 4580.170 gasket 0,80 1
15 7625.055 washer diam.12,5 1
16 B203.015 nut 1
17 9765.001 screw M 6 X 8 1
18 6780.076 stud M 8 X 18 (34) 7
19 9732.092 screw M 8 X 18 1
20 8430.036 locking needle 1
21 1611.027 bearing -0,50 (gear side) 1
21 1611.028 bearing -1,00 (gear side) 1
21 1611.029 bushing 1
21 1611.229 bearing -0,25 (flywheel side) 1
22 6428.027 engine mount 1
23  6780.045 stud M 8 X 12 (24) 6
24 2710.045 cover 1
25 1210.031 seal ring 1
26 3022.037 ball bearing 1
27 8965.003 plug M 10 1
28 4670.060 copper gasket diam.12 1
29 7565.011 washer diam.10 8
30 3240.164 nut M 8 11
31 $780.011 stud M 8 X 23 (38) 8
32 6780.064 stud M 8 X 30 (40) 3
33 6646.016 gear cover 1
34 1970.039 sleeve 3
35 (————— » CRANKCASE 0
36 6800.053 stud M 10 X 18 (33) 8
37 B240.033 nut M 10 8
38 6428.026 engine mount 1

printed by LOMBARDINI: 28/03/2018 -

1




Engine: 7LD 665 Drawing: E

printed by LOMBARDINI: 28/03/2018



